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Guangdong KEYS Testing Technology Co., Ltd. 
 

Address: Building 1, No.18, Shihuan Road, Dongcheng Subdistrict, Dongguan, 
Guangdong, China 

Tel:+86-0769-89798319  http://www.keys-lab.com    E-mail: info@keys-lab.com 

Applicant ：Shenzhen Fudaxiang Packaging Products Factory 

Address ：10th 3 lane, Fuxin Road, Pingdi Center Community, Longgang Area, Shenzhen City,  

Guangdong, China 

Manufacturer ：Shenzhen Fudaxiang Packaging Products Factory 

Address ：10th 3 lane, Fuxin Road, Pingdi Center Community, Longgang Area, Shenzhen City,  

Guangdong, China 

 

The following sample(s) was /were submitted and identified on behalf of the clients as：                   

Sample Name ：Food packaging bag 

Trade Mark ：YOEMMA 

Sample Model ：FDX-01 

Sample Received Date ：Nov. 24, 2023 

Testing Period ：Nov.24, 2023 To Nov. 29, 2023 

Test Requested  ：As specified by client, for compliance with Food and Drug Administration 

Regulations. 

Test Method ：Please refer to next page(s). 

Test Result ：Please refer to next page(s). 

Conclusion ：PASS (Based on test results) 

                                      

  Signed for and on behalf of  

 

Tony Qian/ Technical Director 
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Guangdong KEYS Testing Technology Co., Ltd. 
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Sample Description: 

No. Description Material Name 

1 Transparent Plastic PE Sealing Strip 

2 Transparent Plastic 
PET/ Aluminum plated 

/PE 
Inside Of Bag 

 

Test Result: No.1 

Test Method: As specified in FDA 21 CFR 177.1520.  

Test item Test method Result Limit 

Density ASTM D1505-68 0.89 g/cm3 0.85-1.00 g/cm3 

 

 

Simulant Used Test Condition 
Result 

Total Migration (%) 

Maximum Permissible 

Limit (%) 

N-hexane 2 hours at 50℃ <2 5.5 

xylene 2 hours at 25℃ 3.7 11.3 

Note: % = percent by weight 
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Test Result: No.2 

Test Method: As specified in FDA 21 CFR 177.1520.  

Test item Test method Result Limit 

Density ASTM D1505-68 0.87 g/cm3 0.85-1.00 g/cm3 

 

 

Simulant Used Test Condition 
Result 

Total Migration (%) 

Maximum Permissible 

Limit (%) 

N-hexane 2 hours at 50℃ <2 5.5 

xylene 2 hours at 25℃ 3.5 11.3 

Note: % = percent by weight 

 

 

 



      Test Report 
Report No: KEYS23112401001RH-03 Date: Nov. 29, 2023 Page 4 of 6 

 

This report is only responsible for the test results of the samples submitted for inspection, and is not responsible for the source of the samples submitted for inspection. 

This report shall not be altered, increased or deleted. Without written approval of KEYS, this test report shall not be copied except in full and published as 

advertisement.  

 

Guangdong KEYS Testing Technology Co., Ltd. 
 

Address: Building 1, No.18, Shihuan Road, Dongcheng Subdistrict, Dongguan, 
Guangdong, China 

Tel:+86-0769-89798319  http://www.keys-lab.com    E-mail: info@keys-lab.com 

Photo Sample: 
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*** End of Report *** 


